

INFORMATION ABOUT THE TEST RESULTS

Tested property: Fire resistance

Test method: According to requirements of test sponsor

Name of the product: Fasteners RAWLPLUG

Manufacturer: Rawlplug S.A., ul. Kwidzyńska 6, 51-416 Wrocław

DNITS TESTING

Sponsor: BAKS Kazimierz Sielski, ul. Jagodne 5, 05 – 480 Karczew, Poland

Task No.: PR-14-0431 **Date of the test:** 11. 12. 2014

This document confirms that a fire resistance test was carried out and the following results were achieved:

Type of material	Specimen No.	Type of anchor	Static load applied to specimen	Fire resistance – time till the performance criterion achieved
Ceiling made of concrete panels, 150 mm thick	1a / 1b / 1c	R-KER + R-STUDS-12	50 kg	90 minutes no failure
	2a / 2b / 2c	R-HPTII-A4-10	50 kg	90 minutes no failure
	4a / 4b / 4c	WHO-75	10 kg	90 minutes no failure
	5a / 5b / 5c	R-RBP-M6	10 kg	90 minutes no failure
	6a / 6b / 6c	R-KNC-6	2 kg	90 minutes no failure
	7a / 7b / 7c	GS-06	6 kg	90 minutes no failure
Wall made of aerated concrete block YTONG, 250 mm thick (bulk density 613kg.m ⁻³)	8a / 8b / 8c	KGS-06	2 kg	90 minutes no failure

Approved by:

Ing. Štefan Rástocký

leader of the testing laboratory

Prepared by:

Bc. Dávid Šubert

technician of the testing laboratory